
 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

 

  

I 

 

 

 
 
 
 
 
 
 
 
 

Policy brief on determinants of successful and 
unsuccessful urban wastewater treatment, water 
re-use and resource recovery models  

Deliverable D2.1 
 

WP2 Water Governance, stakeholder engagement and policy support 
Task 2.1 Analyse successful and unsuccessful water governance systems across India and 
internationally for delivering improved wastewater treatment, water re-use and resource recovery 
solutions 

 
Authors: Gabriela Cuadrado Quesada (IHE-Delft), Lena Breitenmoser (FHNW), Tineke Hooijmans (IHE-Delft),  
[...]
regulations and tender processes but often fail to consider the long-term development perspective. Land, 
water and energy scarcity are triggers to alternative solutions, including wastewater treatment and RRR 
technologies and are promoted in current national policies and initiatives (Breitenmoser et al., 2019a; 
2019b). 
 
The enabling environment for wastewater treatment and RRR systems varies between and within countries, 
thus, potential barriers for the sustainability and market uptake of innovative technologies need to be 
addressed and investigated deeper in specific case studies. Therefore, learning from current practices 
facilitate a better understanding of favorable conditions for governing wastewater technology and RRR 
systems in India and beyond (Lautze et al., 2014).  
 
In order to analyze, compare and contrast different experiences in wastewater treatment and RRR 
governance arrangements in India and the EU, an adapted version of the assessment framework developed 
by Breitenmoser et al., (2019b) is used. With regard to the aim of this assessment, wastewater  treatment and 
RRR governance is defined as political, socio-economic and institutional systems in place that influence  their 
management and delivery in a given context. Therefore, the subsequent discussion of 13 selected case 
studies (Table 8) focusses on policy and law factors to exemplify the role of national/state policies and laws 
in triggering wastewater treatment and RRR systems, i.e. water, energy and nutrients recovery for agricultural, 
industrial or urban reuse. Further, technical-operation factors that may positively (enablers) or negatively 
(barriers) affect wastewater treatment and RRR systems are identified. Therefore, different treatment 
technology designs and their operation and maintenance requirements are discussed. Wastewater 
treatment and RRR governance arrangements such as the role (enabling factor/barrier) of socio-economic 
and institutional factors are also outlined. This analysis will provide important insights for the operational 
sustainability and market uptake of Pavitra Ganga technologies.  

 
  



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

41 

D2.1 Policy brief on WWT and RRR governance models 

Table 8: Case study overview (with chapter and section number) 

Resource recovery sewage 
treatment plants 

India Europe 

Water reuse for agriculture • Jajmau, Kanpur ( 4.2) • Alicante, Spain (4.7) 

• Barcelona, Spain (4.8) 
Water reuse for industry • Nagpur, Maharashtra (4.3) • Schilde, Flanders, Belgium 

(4.9) 
Water reuse for other 
purposes (managed aquifer 
recharge) 

 • Wulpen, Flanders, Belgium 
(4.10) 

Biogas from sewage sludge 
for electricity production 

• Kodungaiyur, Tamil Nadu 
(4.4) 

• Rithala, New Delhi (4.5) 

• Flanders, Belgium (4.11) 

Sewage sludge for 
agriculture (organic 
fertilizer) 

• Amehdabad, Gujarat 
(sludge irradiation; 4.6) 

• Pavia, Lombardy, Italy 
(4.12) 

Phosphorous recovery from 
sewage sludge (mineral 
fertilizer) 

 • Flanders, Belgium (4.13) 

• Zurich, Switzerland (4.14) 

4.2  INDIAN CONTEXT, JAJMAU, KANPUR, UTTAR PRADESH CASE STUDY (AGRICULTURAL REUSE) 

INTRODUCTION   

The city of Kanpur covers an area of 1,040 km2 and about 22 km of the river Ganga falls within its city limits 
(Singh, 2006). It is one of the major industrial cities in North India. The estimated sewage generation of 
Kanpur city is about 339 MLD (Bassi et al., 2019). Two sewage treatment plants (STPs; 5 and 130 MLD) and 
one common effluent treatment plant (CETP; 36 MLD) located in Jajmau (North-East part of Kanpur, right 
bank of river Ganga) treat about 50% of the generated sewage.  

This region experiences variable rainfall and is not connected to any irrigation canal network (Singh, 2006). 
Therefore, treated effluent from STP and CETP are mixed and provided for irrigation through an irrigation 
canal (Figure 8). Until 1986, freshwater from Ganga was used to dilute raw sewage in the irrigation channel 
and then provided to farmers. The diluted sewage was a reliable source of water for farmers. Wastewater 
was lifted from the drain and used for irrigation of agricultural fields lying at the vicinity of the drain. A study 
by IWMI (2013) reports that farmers gained higher income on farming food crops and fodder with sewage 
as compared to groundwater (Amerasinghe et al., 2013). This was because farmers did not have to pay for 
wastewater but also because of a reduced need for fertilizers due to high nutrient content of sewage. 



 

 
 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 

 

  

42 
 

D2.1 Policy brief on WWT and RRR governance models 

 

Figure 8:  Irrigation channel of partially treated effluent from the Jajmau CETP and STP (© M. 
Phukan) 

However, after the introduction of the Ganga Action Plan (GAP) and subsequent construction of the STP and 
CETP, treated sewage mixed with tannery effluent was supplied through the drain (Singh, 2006). 
Technological design of the CETP, not taking into account long-term development of the area, has resulted 
in low quality irrigation water not meeting requirements as defined by the Food and Agricultural 
Organization (FAO). The deterioration of quality of wastewater caused decrease in crop yield and lead to 
contamination of soil and groundwater (Amerasinghe et al., 2013). 

POLICY INTERVENTIONS 

Introduction of river protection plans enhancing municipal wastewater treatment infrastructure 

The introduction of the GAP has had some positive effect on the development of wastewater technologies 
and creation of STPs for pollution abatement. It sought to improve the water quality by interception, diversion 
and treatment of domestic sewage and toxic and industrial chemical wastes from identified polluting units. 
Under GAP-I, the three WWTPs (5 MLD UASB, 36 MLD UASB and 130 MLD ASP) were constructed at Jajmau 
at Kanpur. Though GAP had some positive effects in terms of development of wastewater technologies and 
creation of STPs for pollution abatement, the overall experience with GAP however has been that it was not 
able to completely achieve its objectives due to multiple factors including inadequate technological designs 
that could not adequately treat the mixed toxic discharges from industrial and domestic sources.  

Currently the state of Uttar Pradesh (UP) does not count with a specific policy that aims to incentivize the 
reuse of treated water. There is only a draft policy as discussed in Chapter 2. 

WASTEWATER TREATMENT TECHNOLOGY DESIGNS 

A short description of the treatment technologies (Pandey and Deb, 1999; JICA, 2005) used in the STP and 
the CETP in Jajmau region are given below:  
  



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

43 

D2.1 Policy brief on WWT and RRR governance models 

A 130 MLD STP commissioned in January 1999 based on the activated sludge process 

Primary treatment: the inlet chamber receives the raw sewage. In a screen channel floating matters are 
trapped and removed, and grit is removed in grit chamber. Thereafter the sewage is conveyed to primary 
clarifier.  

Secondary treatment: after primary settling in the clarifier, sewage is treated using the activated sludge 
process. The wastewater from aeration tank is sent to secondary clarifier where the settleable solids are 
settled. A part of the settled solids are recirculated back to the aeration tank and excess sludge is removed.  

Tertiary treatment: the treated sewage goes from the secondary clarifier to chlorine disinfection unit. The 
sludge from primary and secondary clarifier are mixed together and conveyed to gravity thickener after 
which sludge is digested in a digester system where biogas is produced.  

A 36 MLD CETP commissioned in 1993 based on Upflow Anaerobic Sludge Blanket (UASB) (as well as 
a 5 MLD pilot plant commissioned in 1989) 

Primary treatment: the system of conveyance of wastewater is partly underground and partly open. A 12 km 
conveyance system consisting of 4 pumping stations is used for pumping the wastewater from tanneries to 
the CETP. Each pumping station is equipped with a grit chamber and a screen to remove the suspended 
matter from the wastewater. Domestic sewage is pumped through a pumping station to the treatment plant, 
which also passes through a screen and grit chambers. Industrial wastewater (9 MLD) and domestic sewage 
(25 MLD) are mixed in the equalization tank to achieve a homogeneous stream of wastewater. The mixed 
effluent is fed to the UASB reactors for treatment.  

Secondary treatment: UASB is a high rate and compact anaerobic process requiring an average retention 
time of about 8 hours wherein organic pollutants are broken down through bacteriological processes.  

Post treatment: the treated effluent from the UASB reactors is subjected to aerobic treatment in order to 
further reduce the BOD.  

Finally, the effluent is then mixed with the treated wastewater from the 130 MLD sewage treatment plant and 
discharged for irrigation via a canal. Sludge is further processed and pumped to the sludge thickener for 
thickening. The thickened sludge is then gravitated to the sludge drying beds for dewatering. 

TECHNICAL-OPERATIONAL DRIVERS AND BARRIERS  

Poor quality of treated effluent (irrigation water)  

A report by CPCB (2016) submitted to the National Green Tribunal (NGT) showed that the CETP treated 
wastewater did not meet the irrigation water use standard and the standards for effluent discharge on land 
for irrigation as prescribed by EPA and MoEFCC for parameters such as BOD, COD, Suspended Solids, 
Chlorides, Oil and Grease (Table 9). Additional studies have monitored elevated chromium (Cr) levels and 
other heavy metals (Pb, Zn, Cu) as a result of industrial activities (CPCB, 2016). Out of the 220 tanneries using 
chrome for tanning of hides, only 88 have installed chrome recovery units (Singh, 2006). Due to high 
operating cost of chrome recovery, only a few tanneries are able to operate these units. Therefore, chrome 
finds its way to the irrigation channels and subsequently to the agricultural fields. The effluent flowing 
through the irrigation canal was black in colour, emitting foul odour. Black sludge was also seen 
accumulating near the drain. Also study by CPCB observed that the primary treatment including chrome 
recovery by the member units was not satisfactory and  the pre-treated wastewater received at CETP contains 
excessively high concentration of chromium (77.20 mg/l against desired characteristic of 2 mg/l) and 
suspended solids. (CPCB, 2016).   

  



 

 
 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 

 

  

44 
 

D2.1 Policy brief on WWT and RRR governance models 

Inadequate technological design and capacities 

The UASB technology was designed in 1993 to co-treat the industrial wastewater from tanneries (9 MLD) and 
domestic sewage (25 MLD) (in 1:3 ratio) in order to make the mixed wastewater more amenable for 
biological treatment. The CETP was designed considering effluent flow from 175 tanneries. However, by the 
year 2015, the number of tanneries operating in the region increased to 350 and the volume of tannery 
effluent increased to 26 MLD. Though the volume of effluent from tanneries increased, there was no 
optimization of the treatment capacity of the CETP. Out of 26 MLD, 13.5 MLD was sent to the CETP, making 
treatment inefficient, while remaining 12.5 MLD is discharged untreated to the irrigation canal.  

UASB is highly land and energy intensive and has constraints while treating sewage with varying loads of 
Dissolved Oxygen (DO), Biological Oxygen Demand (BOD) and coliform. It is incapable to remove pathogen 
and coliforms effectively. Discharge of partially treated wastewater is acceptable only if there is substantial 
flow in river or treatment plants are operated with full capacity. The less volume of water in the river is not 
adequate for dilution of wastewater. Hence, STPs and ETPs in the Ganga Basin should not have a bypass 
mode.  

Coupled with these were the frequent electricity break-downs (power shedding of about 5-6 hours every 
day) causing disruption and discharge of untreated/partially treated sewage leading to contamination of soil 
and groundwater in the region and reduction in yield of food crops (e.g. wheat and rice), due to the use of 
wastewater from irrigation drain (IWP, 2012). 

 

Table 9: Results of monitoring of samples collected from CETP. All units in mg/L unless specified. 

(Sampling date: 28.11.2015) Source (CPCB, 2016) 

Parameter 
CETP 

Inlet 
CETP Outlet 

Irrigation 

Channel 

EPA 

Standards 

for 

Irrigation 

Max. Permissible 

Values for CETP 

treated Effluents 

(on land for 

Irrigation)* 

pH  8.25 8.05 8.06 5.5-9.0 5.5 – 9.0 

Oil and Grease 86.6 16.1 21 10 10 

Suspended 

Solids 
1081 199 83.8 200 100 

Total Dissolved 

Solids 
5876 3362 1870 2100 - 

BOD 601 201 64.5 100 100 

COD 1203 423 212  250 



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

45 

D2.1 Policy brief on WWT and RRR governance models 

Faecal Coliform 

(MPN/100 ml) 
2.2 x 106 1.7 x 106 1.4 x 106 - - 

Chloride as Cl- 2614 1825 572 600 1000 

Sulphate as 

SO4- 
1086 111 208 - 1000 

Phosphate as P 0.367 0.631 0.643 - - 

*Environment Protection Amendment Rules dated 1st January, 2016 

#The study by CPCB (2016) during 2015, reports the content of Total Chromium (Cr) in the outlet of the CETP as 23.4 mg/l and Cr in 

the irrigation channel is reported as 1.98 mg/l. 

OTHER DRIVERS AND BARRIERS  

Inter-institutional coordination issues and lacking cost-recovery 

Besides the technical and operational barriers, there has been also a difference of opinions amongst the 
tannery owners, UP Jal Nigam (UPJN), Kanpur Nagar Nigam (KNN) and UP Pollution Control Board (UPPCB) 
(Singh, 2006). These differences exist in relation to the leather industry’s measures to reduce pollution; 
replacement of existing technology and defunct machinery due to low finances; failure in collecting O&M 
charges for maintenance of the CETP; low cost recovery in low revenue applications such as agricultural 
irrigation; poor maintenance of the CETP. The multiplicity of organizations involved in the process has issues 
of accountability and it is difficult to provide a decisive direction towards the problem (Singh, 2006).  

CONCLUSIONS  

Kanpur case may not have been a very successful experience of wastewater treatment and reuse as the 
planning process of developing and implementing the technology turned out to be inadequate to consider 
the growth of the city and the industrial cluster in Jajmau. The case study reveals how the technology was of 
poor design and implementation as the capacity of the treatment system has proven to be lower than the 
requisite capacity leading to poor quality of treated wastewater that could not fully comply to the desired 
standards and was not suitable for irrigation use. Similarly poor operation and maintenance, disrupted power 
supply also affected the overall performance for Jajmau STP.  